SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

Mode Sweep saL RefLevel 30.00dBm  Offset 12.75 8. Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 Phss HOUS_LINE_ABS_0g2
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2 Result Summa

1.700 GHz 1709 GHz 1.000 MHz 1.70881 GHz -30.34 dBm 17.34 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.76585 GHz 3.92 dBm -26.08 dB
1.709 Gz 1710GHz 150,000 kitz 1.70999 GHz -31.00 dBm 18.00 dB 1780 GHe 1781 GHe 150,000 kffz 178015 GHz -32.92 dBm 19.92 dB
1710 Gl 1.725 Ghiz 100,000 kiz 1.71205 64 337 dBm 26.63 &8 1781 GHz 1.750 Gz 1.000 MHz 1.78105 GHz -26.79 dBm 13.79 dB
[ -

13:49:03 2B.05.2022

13:55:49 28.05.2022

FR1 n66 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

Made Sweep saL Ref Level 30.00dBm OMset 1275 dB. Mede Sweep s
Count 100/100 Count 100/100
!
Limit Check PASS 00;
Line _SPURJOUS_UINE_485_0d2 Phss LINE_ABS_od2
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LioH: 3003 pes 2.5 MHz/ 1.725 Gz || 1,765 GHa 3003 pis 2.5 Wbz/ 1.78 GHa
2 Result Summar
1700 GHe 1709 Gl 1.000 itz 170866 Gz -21.41 dém 144 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.77756 GHz 3.28 dBm -26.72 dB
1709 Gtie 1710 Gtz 150.000 kit 1.70998 Ghz -31.98 dBm -1898 dB 1.780GHz 1781 GHz 150000 kHz 1.78069 GHz -30.73 dBm 17.73 d8
1710 GHe 1.725 GHz 100,000 kHz 1.72253 GHz 241 dBm -21.59 dB 178 o 1790 o 00 it 178102 GHa 3349 dBm 10,49 48
= P T
13:49:16 26.05.2022 13:86:00 28.085.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

1.700 GHz 1.709 GHz

0843 GHz

1.000 MHz

Made Sweep saL RefLevel 3000 d8m  Offset 12.75 d8 Mode Sweep seL
Count 100/100 Count 100/100
e ks 1 Avg
Limit Check Phss SPURIOUS_UINE: ABS, 0.
Line _SPURJOUS_LINE_ABS o2 Phes HOUS_LINE_ABS_0g2
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1.7 GHz 3003 ps 2.5 MHa/ 1.725 6o || [ 7.785 Giia 003 pis 25 Wba/ .78 GHa
2 Result Summa

17 -23.58 dém -15.68 cB 1.765 GH 1.780 GH 100.000 kf. 1.76815 GHz 268 dBm -21.32d8

1.709GHz 1710 GHz 150000 kiz 1.71000 GHz 31.10 dBm -18.10 dB i i 190000 ks 178052 GHa 33.00 dBm 2005 48

1710GH: 1.725 GHz 100,000 kiz 1.71130 GHz 1:80 dBm 2820 dB. v e e i 1T8102 i 3581 dBm Errei
[ P ——— S

13:49:28 2B.05.2022

13:56:11 28.05.2022

FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

13:49:38  26.05.2022

13:856:22 28.05.2022

Mode Sweep S5GL Ref Level 30.00 dBm Offset 12.75d8 Mede Sweep SG6L
Count 100/100 Count 100/100
-
Limit Che<¥ PASS 00;
Line _SPURJOUS_LINE_ABS_od2 Phss LINE_ABS_0d2 s
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LioH: 3003 pts 2.5 MHz/ 1.725 Gz || 1785 GHz 3003 pts 2.5 MHz/ 178 Gz
2 Result Summa
1700 GHe 1709 Gl 1.000 MH: 17089 GHz -30.08 dBm -17.08 d& 1.765 Ghz 1.780 Ghz 100.000 kiz 1.76612 GHz 2.08 dBm -27.92d8
1709 Gtz 1.710GHz 150000 ki 1.70998 GHz -32.27 dBm -19.27 db 1.780 GHz 1781 Gtz 150,000 kite 1.78024 GHz -33.98 dBm 2098 dB
1710GHz 1.725 GHz 100,000 kiz 1.71124 GHz 0.96 dBm -29.04 dB. 178 o 0o i 138107 cHa ECrcr o e
= — &
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 3000cBm  Offset 127568 Made Sweep saL RefLevel 3000 dBm  Offset 127548 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 Ph HOUS_LINE_ABS_0g2
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2 Result Summa
1.700GHe 1709 GHe 1.000 MHe 1.708 78 Griz -32.72 dém -19.12 B 1.765 GHz 1.780 GHz 100.000 kHz 1.76760 GHz -0.40 dBm -30.40 dB
1.709GHz 1710 GHz 150000 kiz 1.71000 GHz -35.14 dBm -22.14 dB 1780 CHiz 1781 CHz 150.000 kiiz 178038 GHz 38,60 4Bm 3569 dB
1710 Gl 1.725 Ghz 100000 kiz 1.71264 GHz -0.51 dBm 3051 dB v e ran e o0 e 178118 GHa 31,64 dBm EE4dB
R

13:50:00 2B.05.2022

e
13:57:01 28.05.2022

FR1 n66 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 12.75 dB Made Sweep sa Reflevel 30.00d8m  Ofiset 1275 d Mode Sweep 6L
Count 100/100 Count 100100
LipaminsaEanlak 1 Avg
Limit Cheed SPURIOUS UINE- ABS_002 55
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2 Result Summar 2 Result Summa;
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -26.14 dBm 13,14 dB 1.765 GH: 1.780 GH: 100.000 kH; 1.76643 GHz 0.79 dBm -29.21 dB
109 GHe 17106GH 150,000 kitz 1.70098 Ghz -30.27 dBm 17.27 dB 1780Ghr 1781 Ghlr 150,000 ks 1.78004 GHz -29.68 dBm 16,68 dB
1710 Gz 1725 Ghiz 100000 kiz 1.72042 GHz 0.29 dBm 29.71 dB e e s bt i 2288 dBm Jeeedn
P

13:48:37 28.05.2022

T
Resty & e
13:585:17 28.05.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

1.700 GHz

1.709 GHz 1.000 MHz 0891 GHz

[ saL Reflevel 3000d8m Offset 127548 Mode Sweep seL
Count 100/100 Count 100/100
Limit Check Phss SPURIOUS UUNE:ABS 00
Line _SPURJoUS, ¢ phss RIOUS_LINE_ABS_0d2
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LioH: 3003 pis. 3.0 VHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 Gz
2 Result Summa,

13:18:30 28.05.2022

1.7 -31.41 dBm -18.41dB 1.760 GHz 1.780 GHz 100.000 khHz 1.765 68 GHz 2.47 dBm -27.53dB
1.709 Gz 1710GHz 200000 ke 1.70999 GHz -33.02 dBm -20.02 dB 1780 GHe 1781 GHe 200000 kHz 178029 GHz -33.72 dBm -20.72 dB
1710 Gl 1.730 Ghiz 100,000 kiz 1.72513 6 2407 dBm 27038 1781 GHz 1.750 Gz 1.000 MHz 1.78134 GHz -28.08 dBm -15.08 dB
neaty D S 02 DN
13:08:11 28.05.2022

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 127568

1.700 GHz 1209 GHz 1.000 Mz 1.70883 GHz -27.98 dBm -14.98 dB 1.760 GHz 1.780 GHz 100.000 kHz 1.76229 GHz 2.64 dBm -27.36 dB
1.709GHz 1.710GHz 200000 kHz 1.70998 GHz -33.08 dBm -20.08 dB 1.780 GHz 1781 GHz 200.000 kiz 1.78024 GHz 29.56 dBm 1656 dB
1710 GH: 1730 GHz 100,000 kHz 1.72555 GHz 1.52 dBm -28.48 dB. V781 i 10 cHe 100 it 178109 GHz 382 dBm 1082 dB
[ ] ] [T T
13:08:31 26.05.2022

Made Sweep saL RefLevel 30,00 dim  OMset 12.75 d& Mode Sweep saL
Count 100/100 Count 100/100
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Limit Check Phss
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2 Result Summa;

13:18:85 28.05.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 3000cBm  Offset 127568 Made Sweep saL RefLevel 3000 dBm  Offset 127548 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. 2 Phes HOUS_LINE_ABS_0g2
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10 10 dBm
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LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 Gz
2 Result Summa
1.700GHe 1-709GHe 1,000 MHe 170899 Griz ~28.24dBm -1 cB 1.760 GHz 1.780 Ghz 100.000 kHz 1.76111 GHz 1.79 dBm -28.21d8
1.709GHz 1.7106Hz 200,000 kitz 1.70999 GHz -32.69 dBm -19.69 dB 1780 GHe 1781 CHz 200000 kHe 178050 GHa 3227 4Bm 153748
1710 Gl 1.730 Ghz 100000 kiz 1.72637 GHz 0.56 dBm -29.44 dB v e ran e Lo0n e 178147 GHa 25,54 dBm 25448
ot P -
[ | Toma7 [ o B
13:08:48 28.05.2022 13:20:11 28.05.2022
. - o L
Reflevel 3000d0m Offset 127508 Made Sweep saL RefLevel 3000 dBm  Oftset 12.75 d8 Mode Sweep saL
Count 100/100 Count 100/100
-
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2 Result Summa
1700 GHe 1709 Gffe 1.000 MH: 1.70900 GHz -30.08 dBm -17.08d 1.760 Gz 1.780 Ghz 100.000 kHz 1.76411 GHz 0.59 dBm -29.41 dB
1703 GH 1.710GHe 200,000 kiz 170097 GHz -34.95 dBm -21.95dB 1.780 Gz 1781 GHz 200.000 ki 1.78035 GHz -34.59 dBm -2159.d8
1710 GH: 1.730 Ghz 100,000 kHz 1.72416 GHz 0.23 dBm -29.77 dB V781 i 10 cHe i 178125 oM 3895 dBim e oeds
R . -
13:09:00 26.05.2022 13.20:22 28.08.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Reflevel 3000dBm Offset 127508 Mode Sweep saL RefLevel 3000 dBm  Offset 127548 Mode Sweep saL
Count 100/100 Count 100/100

Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS o2 URJOUS_LINE_ABS _od2

20 0

10 10 dBm

! - N I - - O ], I

e B B ) ; y \
10 ; E
-20 dBm T T B
! I
30 l‘ t 30 dBm .
‘« .
e e I \ | - W N
i L ™
£ 60 dBiny
LioH: 3003 pts 3.0 MHz/ 1.73 GHa || [ 1,76 GHa 3003 pts 3.0 MHz/ 178 GHz
2 Result Summa
1.700GHe 1709 GHir 1,000 MHe 1708 77 Griz -34.06 dBm -21.06 cB 1.760 GHz 1.780 Ghz 100.000 kiz 1.76099 GHz -1.13 dBm 311348
1.709GHz 1710 GHz 200,000 kitz 1.70999 GHz -37.68 dBm -24.68 dB 1780 CHiz 1781 CHz 200,000 ke 178073 GHa 3794 4Bm 340148
1710 Gl 1.730 Ghz 100000 kiz 1.72713 GHz -2.29 dBm 3229 dB v e ran e i 178147 GHa 3270 dBm 07048
T

13:09:27 2B.05.2022

T
pesty o s
13:20:57 28.05.2022

FR1 n66 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Reflevel 3000d8m Offset 127508 Made Sweep saL Reflevel 3000dim Ofset 127548 Mode Sweep saL
Count 100/100 Count 100/100
Umit Cheel PRss SPURIOLIS LINE-ABS_002
Line _SPUROUS_LINE_ABS_0d2 PRSS SPURIOUS_LINE_ABS_0q2
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1.7 GHz 3003 pts 0 MHz/ 1.73GHz || 1,75 GHz. 3003 pts .0 MHz/ 1.79 GHz
2 Result Summe 3 Resalt Sommne
1700 Gt 1,709 GHz 1.000 Mitz 1.70852 GHz ~25.88 dBm -12.88 dB 1760 GH 780 G 00000 kit 176077 GHz 0.21 dBm 3021 dB
1709 Gtz 1.710GHe 200000 kiiz 1.70998 GHz -23.54dBm -16.54 db 1780 e 1781 Ghlr 200000 ks 1.78009 GHz -28.43 dBm -15.43 dB
1710GHz 1730 GHz 100,000 kHz 1.72867 GHz 1.02 dBm -31.02 B V781 i 0o i 138124 cHa 2396 dbm Lo o6 dB
e N

13:10:11 26.05.2022

ErET
Resty & s
13:21:26 28.05.2022

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 30MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 12.75 B

1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -32.00 dBm -19.00 dB

1.709 GHz 1710 GHz 300.000 kHz 1.71000 GHz -35.64 dBm -22.64 dB

1.710 GHz 1.740 GHz 100.000 kHz 1.72611 GHz -0.28 dBm -30.28 dB
e

13:37:02 26.05.2022

Mode Sweep saL Reflevel 40.00Bm  Offset 12.75 d Mode Sweep seL
ot i Count 100/100
Limit Ch PSS
Line _SPUEJoUS. ° PSS
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1.7 GHz 3003 pts. 0 MHz/ 1.74GHz || [1.75 GHz 3003 pts .0 MHz/ 1.7 GHz
2 Result Summat

1.750 GHz 1.780 GHz 100.000 kz 1.75337 GHz 1.28 dBm -28.12d8
1.780 GHz 1781 GHz 300000 kiHz 1.78000 GHz -35.35 dBm -22.35d8
1.781 GHz 1.790 GHz 1.000 MHz 178131 GHz -31.88 dBm -18.88 dB
Resty &= i

13:44:25 28.05.2022

FR1 n66 / 30MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

Ref Level 40.00dBm  OMfset 12.75dB.

6L

Made Sweep saL Mode Sweep
Count 100/100 Count 100/100
Limit Chee¥ Phss
Line _SPURJOUS_LINE_ABS_062
o SpORTGUS
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1.7 GHz 3003 pts 0 MHz/ .74 GHz || [ 175 GHa T (KL CHTT
2 Result Summa

1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -29.83 dBm -16.83 dB

1.709 GHz 1710 GHz 300.000 kHz 1.70951 GHz -33.63 dBm -20.63 dB

1.710 GHz 1.740 GHz 100.000 kHz 1.72887 GHz -0.34 dBm -30.34 dB
e

13:37:14  26.05.2022

1.750 GHz 1.780 GHz 100.000 kHz 1.75877 GHz 0.28 dBm -29.72 dB

1.780 GHz 1.781 GHz 300,000 kHz 1.78073 GHz -31.98 dBm -18.98 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78118 GHz -27.93 dBm -14.93 dB
[ T

13:44:38 28.05.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 30MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

Mode Sweep saL Reflevel 5000 d8m  Offset 12.75 d8 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ Phss
Line _SPURJOUS. 2 phss
* SpORIGUS_TINE ABS 002
b 20 dBi
10 10 dBm
’ Jpr s, FASUIPYTS PRI SerATI RIS YRS A oot i =
| \ |
SAURIOUS tINEABS 002 — ‘ B |
0 1 20 dBry -
EY ! | } |
f
M; iy |H
50 50 dBr
1.7 GHz 3003 pts 0 MHz/ .74 GHz || [ 175 GHa 3003 pis 178 Gz
2 Result Summa

13:37:26 2B.05.2022

13:45:02 28.05.2022

1.700 GHe 1709 G 1.000 MHz 1.70882 GHz -30.90 dBm -17.90 dB 1750 GH 1.780GH 100,000 k1 028 dBm 302448

1,709 Gtz 1710 Gt 300000 Ktz 1.70992 GHz -34.63 dBm -21.63 dB 1780cH: 17810He 300,000 ke 3415 dBm s ds

1.710 GHz 1.740 GHz 100.000 kHz 1.726 74 GHz -1.69 dBm -31.69 dB 1.781 GHz 1.790 GHz 1.000 MHz -29.50 dBm -16.50 dB
[ P

FR1 n66 / 30MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

13:37:36 26.05.2022

13:45:16 28.05.2022

Mode ey S RefLevel 40,00 dBm  OMset 12.75 48 Mode Sweep saL
R Count 100/100
Limit Check Phss
Line _SPURJOUS_LINE_ABS o2 Phes
o SpORTGUS
)u 20 dbe
10 10 dBm
a o oo
e e TR oo S W e e eens STV YT "
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20 1 | 20 dBn T
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'30 J I | [T S
MJ- ([ e
50 50 dBrr
1.7 GHz 3003 ps 0 M/ 174 Ga || |75 G 3003 pis 78 GHa
2 Result Summa
1.700 Gt 1.709 GH 1.000 Mt 1.70882 GHz -32.32 dBm -19.32 dB 1750 GHz 1780 Ghiz 100,000 kHz 1.41 dBm 3141 dB
1,709 Gtz 1710 Gtz 300,000 kffz 1.70966 GHz -36.49 dBm -23.49 dB 1780 GHs 1781 GHe 300.000 kHs .35.05 dBm 2205 dB
1710 GH: 1.740 GhHz 100,000 ke 1.73225 GHz -2.14 dBm 3214 dB 1781 o 1790 ot 1600 Mis 3058 dBm 1758 d8
R P
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seamancas. FCC RADIO TEST REPORT Report No. : FG222201C

FR1 n66 / 30MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

R e - e N
S TR e - e S (e s
Count 100/100 Count 100/100

g

3n 4o |
SPORIGUS_LINE_ABS_002

20 dBi
10 10 dBm
a
AL A A s Pt e\ o S sty NSV RSO U N -
SRIOUS_HINEABS 002 4 \ \
20 1 ‘ 0 dBr ‘
30 ! L] |
: " e
R S e I T ]
] ;
. 50 dBr
1.7 GHz 3003 pts 0 MHz/ .74 GHz || [ 175 GHa LTS e —
2 Result Summa
1,700 GHz 1709 GH 1.000 MHz 1.708 20 GHz -35.49 dBm -2249 db 1.750 GH: 1.780 GH: 100,000 kH 1.76515 GHz 333dBm 33348
1709 GHz 1710 GHz 300000 kitz 1.70999 GHz -39.01 dBm -26.01 dB 1780 GHe 1781 Ghe 300,000 ke 1.78068 GHz -37.52 dBm 2452 dB
1.710GHz 1.740 GHz 100,000 kifz 1.73183 GHz 413 dBm -34.13 dB e e 17 e 0000 ke 176068 Gz 252 dim 252
B e o * M ] e B
13:38:20 28.05.2022

13:45:41 28.05.2022

FR1 n66 / 30MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 127548 Mode Sweep

s RefLevel 40,00 dim  OMtset 12.75 d& Mode Sweep

saL
Count 100/100 Count 100/100
Limit Cheek PRSs
Line _SPURJGUS_LINE_ABS 02 Phss
30 LPORIBUS e ABs_002
20 20 dBmr
10 10 dBm
o
A TSRS IV [T I IVIR Y S TP SN 4 ety SV NV LY UAIVAPYIN /R RPN [P ey
\
SAUHIOUS_LINE_ ABS 002 { ‘ ‘
20 ‘ T
] |
30 | T
M L Fi {7 Sl T —.)
—
50 50 dB-
1.7 GHs 3003 pts 0 MHs/ 178 GHz | [1.75 GHz 3003 pts .0 MHz/ _ 1.79 GHz
2 Result Summar 2 Result Summat
1.700 GHz 1209 GHz 1.000 Mz 1.70876 GHz -25.80 dBm -12.80 dB 1.750 GHz 1.780 GHz 100.000 kHz 1.75961 GHz -2.31 dBm -32.314d8
1.709GHz 1.710GHz 300000 kHz 1.70947 GHz -29.31 dBm -1631 dB 1.780 GH, 1.781 GH. 300.000 ki 1.78003 GHz -28.85 dBm -15.85 dB
1.710 GHz 1740 GHz 100,000 kHz 1.733 06 GHz -2.66 dBm -32.66 dB 1781 o 1790 ot 1600 Mis 178119 GHz 55,79 dBm 27948
T [
13:39:01 26.05.2022

13:46:31 28.05.2022

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

1.700 GHz

1.709 GH

2 1.000 MHz

1.70178 GHz

-32.03 dBm

Made Swesp saL Reflevel 5000 d8m Offset 127548 Mode Sweep saL
Count 100/100 Count 100/100
Limit Check Phss
Line _SPURJoUS, ¢ phss
» YPRIBUS e ABs 002
)u 20dBm
10 10 dBm
’ Aeather . ~ ot = P P
e I WP " e
SPURIOUS.tINE ABS 00— [ [ o ‘l
0 | | izonnm +
\
/
20 1 Al '\
YA I
P s UMl
=0 50 B
1.7 GHz 3003 pts 0 MHz/ 1.75 Gz || [ 1,74 GHa 3003 pts 5.0 MHz/ 178 Gz
2 Result Summa,

13:24:50 2B.05.2022

13:32:08 28.05.2022

-19.03 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.766 51 GHz -0.68 dBm -30.68 dB

1,709 G 1710GHz 500000 kitz 1.70998 GHz -33.74 dBm -20.74 dB 1780 GHe 1781 GHe 500.000 kHz 178003 GHz -29.74 dBm 16.74.dB

1710 Gl 1.750 Ghiz 100,000 kiz 1.73420 6 -1.M dBra 3.u® 1781 GHz 1.750 Gz 1.000 MHz 1.78823 GHz -30.70 dBm 17.70 4B
e — P

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

Limit Chesi

Made Sweep

1 Spurious Emissians 1Avg

6L

Count 100/100

1 Spurious Emissions

Line _SPUR{OUS_LINE_ABS X

Ref Level 40.00dBm  OMfset 12.75dB.

Mode Sweep

6L

Count 100/100

Line _SPURJOUS_LINE_ABS o2 ‘ o
o $PORTBUS UNE ABS 002
)u 20 dbe
10 10 dBm
o vy
S NPT DU IR TIPSR Y o, par O SO PRI A WATS W YT FRCENPISY S v,
SPURIOUS._LINE_ ABS_002 fiods -
20 | 420 dBn
i
20 i L
| i
iy VW il \
" | |
50 50 B
1.7 GHz 3003 pts 0 MHz/ 1.75GHa | [ 1.74 GHz 3003 pts 5.0 MHz/ 1.78 GHz

2 Result Summa;

13:25:02 26.05.2022

13:32:23 28.05.2022

1700 Gtz 1.709 GH 1,000 Mtz 1.70863 GHz -3261 dBm -19.61 dB 1.740 GHz 1780 Gz 100.000 kHz 1.75828 GHz -1.02 dBm -31.02dB
1.709 GHz 1.710GHz 500,000 kHz 1.71000 GHz -32.66 dBm -19.66dB 1.780 GHz 1.781 GHz 500,000 kiHz 1.78004 GHz -29.63 dBm -16.63 dB
1710 GHz 1.750 GHz 100,000 kHz 1.73136 GHz -1.55 dBm -31.55 dB 1781 GHz 1.790 GHe 1,000 MHz 178118 GHz 2932 dBm 1632 dB
T ey 5 0

TEL : 886-3-3

27-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

Limit Chesi
Line _SPURJoUS.

g

Made Sweep

6L

Count 100/100

1 Spurious Emissions 1 Aw

RefLevel 40.00dBm  Offset 12.75 dB.

Mode Sweep

s6L

Count 100/100

* SPURIOUS_LINE ABS 002
20 20 dbmy
10 10 dBm
o
USSP [NV AU RPIIVPS (U Sy S N APV [PPPUTINURS PPN v TUPEN PN
SRURONS tINE DS 002 ‘ ‘
20 |
. | 1 !
Mw‘ 1 | T
| ‘ ;
y il w e——
= 50 dBrv
1.7 GHz 3003 pts. .0 MHz/ 1.75 GHz 1.74 GHz 003 pis ST e

2 Result Summa;

1700 GHz 1.709GHz 1.000 MH: 1.70857 GHz -33.37 dBm -20.37 dB 1740 GH 1780 GH 100.000 kH; 1.76336 GHz 1.79 dBm 31.79 dB
1709 Gz 1710 Ghz 500,000 kitz 1.70993 GHz 3471 dBm 2171 dB 1780t i 500,000 kHr 1.78005 GHz 3377 dBm 207748
1.710GHz 1.750 GHz 100,000 kiz 1.72876 GHz -2.64dBm 32648 1.781 GHz 1.750 Gz 1.000 MHz 1.78107 GHz -31.87 dBm 18.87 dB

[ — ] P

13:25:38 2B.05.2022

13:34:36 28.05.2022

FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508

Limit Chesi
Line _SPURJoUS.

NE_ABS_0d2

Made Sweep

6L

Count 100/100

1 Spurious Emissians 1Avg

Ref Level 40.00dBm  OMfset 12.75dB.

Mode Sweep

6L

Count 100/100

o SpORTGUS
)u 20 dbe
10 10 dBm

1.700 GHz 1.709 GHz 1.000 MHz 1.708 30 GHz -32.76 dBm -19.76 dB

1.709 GHz 1710 GHz 500.000 kHz 1.70999 GHz -35.07 dBm -22.07 dB

1.710 GHz 1.750 GHz 100.000 kHz 1.71370 GHz -3.06 dBm -33.06 dB
T

13:25:49 26.05.2022

Ao S R s e e e, Wy o
[
[k |
ill1a T
| ‘.WW
1
50 50 dBrr
1.7 GHz 3003 pts 0 MHz/ 1.75 GHa | [ 1,74 GHa: 3003 pis 5.0 MHz/ 1.78 GHz

2 Result Summa;

1.740 GHz 1.780 GHz 100.000 kHz 1.76100 GHz -2.51 dBm -32.51dB

1.780 GHz 1.781 GHz 500,000 kHz 1.78023 GHz -33.33 dBm -20.33 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.782 30 GHz -32.59 dBm -19.59 dB
. s

13:34:47 28.05.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 127508 Made Sweep

Line _SPUR|OUS_UINE

g

saL RefLevel 40.00dBm  Offset 12.75 dB.
Count 100/100
1 Spurious Emissions 1 Av
Limit Chesi PRSS

Mode Sweep

s6L

Count 100/100

3n 4o, 1
o SpORIGUS_TINE ABS 002
b 20 dbe
10 10 dBm

W " o :
il
0 dBrr
T f
‘f: T
|
Ul | i "1
il 1
v | !
50 50 dBr
1.7 GHz 3003 ps 0 M/ 1.75 G || [ 774 GHa 3003 pts 5.0 MHz/ 1.73 Gz

2 Result Summa;

13:26:27 2B.05.2022

13:33:12 28.05.2022

1.700GHe 1709 GHir 1,000 MHe 170769 Griz -35.57 dém -226/cB 1.740 GHz 1.780 Ghz 100,000 kHz 1.75812 GHz -4.16 dBm -34.16d8
1.709GHz 1710 GHz 500,000 kitz 1.70998 GHz -37.36 dBm -24.36 dB 1780 CHiz 1781 CHz 500,000 kHr 178000 GHa 3575 dBm ras
1710GH: 1.750 Ghz 100,000 kiz 1.73252 GHz -4.88 dBm 3433 dB v e ran e i 178224 GHa 3397 dBm oot g8

o W 6 T ——— S

FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBim  Offset 12.75 B Made Sweep

Line _SPUR|OUS_LINE_ABS_0q2 PRSS

saL
Count 100/100
1 Spurious Emissions 1 Avg
Limis Cheed PSS

Ref Level 40.00dBm  OMfset 12.75dB.

Mode Sweep

6L

Count 100/100

3 AiIliBUs e _Ass 002
20 20 dBmr
10 10 B
a
PV N N S s N e A oy Y NP P o
20 |
|
30 T +
11 s S
I e W) Al |
50 50 dBnr
1.7 GHs 3003 pts 0 MHs/ 175GHz | [1.74 GHz 3003 pts 0 MHz/ 1.79 GHz
2 Result Summar

1.700 GHz

2 Result Summa;

13:24:23 26.05.2022

13:31:35 28.05.2022

109 GHa 1,000 M 1.70896 GHz 3057 dBm 1757 dB 1740 GHe 1.780 GHz 100,000 ki 176264 GHz -3.51 dBm 3351 dB
(e o 1710 GHiz 500000 kffz 1.70999 Gz 31.83 dBm -18.83 dB 1,780 GHz 1781 GHz 500000 kHz 1.78001 GHz -30.95 dBm 17195 dB
17106He 1750 6z 100,000 ke 173228 GHz 3.89 dBm 3389 dB e Vs Lo i 178155 et 2926 dBm 1626 dB

- e

I n P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e%FCC RADIO TEST REPORT Report No. : FG222201C

SPORTON LAB.

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 0.00d8m  Offset 12.75 B Mode Auto Sweep 6L Ref Level 0.00dBm  Offset 12.75 B Mode Auto Sweep 6L

Count 100/100 Count 100/100

1 Spurious Emissiens

60 &0
70 dBm 70 de
-80 -80
90 a0
30.0 MHz 49005 pts 3 GHz/ 3 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Sum mar
30.000 Mz 1.000 GHz 1.000 Mz 3375781 MHz -46.97 dBm 319748 30.000 MHz 000 GHz 1.000 MHz 35.45489 MHz -47.14 dBm dB
1.000 GHz 1.700 GHz 1,000 MHz 1.68539 GHz -49.12 dBm -36.12 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66055 GHz -48.91 dBm -35.91 dB
1.790 GHe 3000 GHe 1,000 MHz 298382 GHz -48.45 dBm -35.45 dB 1790 GHz 3.000 GHz 1.000 MHz 2.93876 GHz -48.33 dBm -35.33 dB
3.000 GHz 9,000 GHz 1.000 Mz 7.49310 GHz -44.07 dBm -31.074d8 3.000 GHz 9.000 GHz 1.000 MHz 7.473 90 GHz -43.96 dBm -30.96 dB
9.000 GHz 13.000 GHz 1,000 MHz 9. 2 -46.31 dBm -3331dB 9.000 GHz 13.000 GHz 1.000 MHz 9.78092 GHz -46.43 dBm -33.43dB
13,000 GHz 18000 GHz 1,000 MHz 16.67032 GHz -46.38 dBm -3338d8 13.000 GHz 18.000 GHz 1.000 MHz 16.743 23 GHz -46.24 dBm -33.24dB
mam

foo N S R

15:17:32 28.05.2022 15:16:12 26.05.2022

Highest Channel

Ref Level 0,00 dim  Offset 12.75 df Mode Auto Sweep sal
Count 100/100
1 $purious Emissions
-30
40 dBm } }
T el M = T WP N M R Lo N
-60
<70 dBmr
-80
-90
30.0 MHz 49006 pts 8 GHz/ } 18,0 GHz
2 1t Summ.
30.000 Mz 1,000 Gz 1,000 MHz 31.33342 MHz -46.87 dBm 3387 dB
1.000 GHz 1.700 GHz 1000 MHz 1.68627 GHz -49.16 dBm 36.16d8
1790 Gt 3000 Gt 1.000 Mtz 2.98745 GHz -48.38 dBm 3538 dB
3000 Gtz 5,000 Gz 1,000 MHz 7.45830 GHz -4401 dBm 3101 d8
5.000 GHz 13.000 GHz 1000 MHz 979972 GHz -46.42 dBm 334248
13.000 GHr 18.000 GHr 1.000 Mt 16.15120 GHz -46.09 dBm -33.00d8

. & o

18:11:27 28.08.2022

TEL : 886-3-327-3456 Page Number : An66-38 of 39
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seamron 1as. FCC RADIO TEST REPORT Report No. : FG222201C
Frequency Stability
Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0007
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0018
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:
1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 An66-39 of 39
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.84 4.66 5.86 6.94 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.60 PASS
TEL : 886-3-327-3456 Page Number : An71-1 of 29

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

RefLevel 3000 B Offset 1163 dB = AnBW 20 MHz

RefLevel J0000Bm Offict 11535 = AnBW 20 Mz
e 300 Meos Time 65 mrs s 3008 Meas Time 65 ms
coF
~ 1E-
. T %
% ¥
1 1E ‘.
: |
1E04 108 !
5 i
i |
|
| 1
G 680 5 MiHz Hhean Pur + 20,00 d || (CF680.5 MFz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 |2 Result Summ: Samples: 130000
2330 dBm 2765 d8m 4388 176 db 3.8 08 34 3B 41048 ="——zz.99 dBm 27.90 dBm 4.91d8 23648 416 3B 66 dB 458 db
) T e NERENENNR oy T
18:06:16 26.05.2022 18:06:05 28.05.2022

64QAM

RefLevel 3000 B Offset 1163 dB = AnBW 20 MHz
- an

3000 MessTime 655

Reflevel 300000 Offset 11,6308 = AnBW 20z
- it 505 Mess Time 55 ms
1 CCOF 153 View

= IE =
1E- =
1E .
t L
TE04- - 1608 !
i i
t i
[ |
(CF 680.5 Wz Mean Pwr + 20,00 d8 || (GF680.5 iz Mean Pwr +30.00 48
2 Result Summ Samples: 130000 |2 Result Surnm Samples: 130000
21.82 dBm 28.08 dBm 6.26 dB 284 db 432 B 5 i dB 61400 ="Ezo.sz dBm 28.05 dBm 7.43d8 34048 5.72 a8 691 d8 73448
o ENREENNR oy TETT W EIENEENE e
18:05:56 28.05.2022 18:05:44 28.05.2022

RefLevel 3000 B Offset 1163 dB = AnBW 20 MHz
- an

3000 MessTime 655

=

IE04 +

i

'

i

|
|CF 680.5 MHz Mean Pwr + 20.00 dB.

2 Result Summ Samples: 130000
19.28 dBm. 26.57 dBm 7.29 dB 2.86 4B 5.10dB 660 dB 7.16 48
T
18:05:22 26.05.2022

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.88 9.43 14.24 18.66
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.93 5.00 9.85 9.87 14.96 14.96 19.90 19.82
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.93 4.92 9.69 9.89 15.08 14.96 19.78 19.74
TEL : 886-3-327-3456 Page Number : An71-3 of 29

FAX . 886-3-328-4978




seasran 1as. FCC RADIO TEST REPORT Report No. : FG222201C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

n
A e et et i,
o
o : \
) ;
i
. A

/e A
o 8805 Wiz 1001 pis awHz/ Span 10.0 MHz
[2 Warkcer Tasle

mi 1 682.588 MHz 16.44 dBm ndB 260 db

n 1 B78.042 MHz 9.22 dBm ndB down BW 4.88 MHz

n 1 682518 MHz 5.46 dém GFactor 1400

O

17:07:51 28.05.2022

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

siew = |[Spacirum | —

RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz saL RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz saL

- A 3008 SWT 101 ms = VBW 300kiz_Made Auto Sweep Count 100/100_| = ant 303 SWT 1.0 ms = VBW 300kitz_Made Auto Sweep Count 106/100
1 Frequency Sweep 1 Frequency Sweep
579.291 00 Mz 679,621 00 Mz
n n
. iy e . . oo SENULLVIIN SEWESA RS
o - o - —
| / )
n A i
i f T
/ [ b
. A ,
h = S ™ A M~ \, .
| SAv ChaT
CF 8805 Wz 1001 prs 0 Mz, Span 10.0 MHz | | CF 880.5 bz 1001 pes oM/ Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table |
M 1 679.291 MHz 1343 dBm ndB 260 db M 1 679.621 MHz 14.92 dBm ndB 260 dbl
m 1 ET8.012 MHz 13.14 dBm nd8 down BW 4.92 MHz m 1 ET8.002 MHz 1054 dBm ndB down BW 5.00 MHz
n 1 682938 WHz 1268 dbm QFactor 1379 n 1 68295 WHz 1097 dbm QFactor 1361
s T s T
ey R # wecy s
17:04:35 28.05.2022 17:08:49 28.05.2022

64QAM 256QAM

e O e O

-an 305 SWT 1,01 s = VW 300wtz _Mode Auto Sweep Count 1007100 [ = e 000 SWT 1.1 ms = VW 30xiiz_Mode AutoSisep Count 100/100
1 Frequency Swaep TPicttax_ |1 Frequency Sweep -
333 dben i
6200w 06000 Mz
0 0
¥ N A P P 1
0 . 0 - s
] \ AT AT ;
o / ! o -
] \ f |
/ /
f | 4
7 . .
i \ Ji
[ 001 prs o w7 Span 10.0 M || |G 6803 Wiz 001 prs o i/ Span 10.0 Mz
2 Warker Table 2 Warker Table |
Wi i 678582 MHz 13.33 dBm nde 2608 Wi i 680,67 MHz 10.79 dBm ndd 26048
n 1 677573 Mz 1341 dbm B down W 493 MHz n 1 678002 Mz 1452 dbm e down BW 492 MHz
o i £82.508 Mz 1146 dBm QFsctor 115 o i £82518 Mz 1577 dBm G actor 1385
o W & O
17:07:28 20.05.2022 1708120 20.05.2022

TEL : 886-3-327-3456 Page Number 1 An71-4 of 29
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz

1.01 ms = VBW 300 kiiz _ Made Auto Swesp

17:34:18  28.05.2022

- L[ o Vo |y W B (S
. ~ , e
I
o, T
|
!
f
I
’
NP
e £ Ll oV
[ v LA Y
CF 8805 Wz 1001 prs O W/ Span 30,0 MHe
[2 Msrkeer Table
mi 1 678,102 MHz 14,71 dBm ndd 260 d8
n 1 675545 MHz 1094 dbm B down B 943 MHz
n 1 684976 WHz 1118 dm 0 Factor T}
P
L I i

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

ultiView Spactrum
RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz

[2 Marker Table

Reflevel 30,00 dBm  Offset 115308 = REW 100kHz se se
= 5008 SWT 1.0 ms = VEW 300wz _Made Auto sweep Count 100/100_| = ant 303 SWT 1.0 ms = VBW 300kitz_Made Auto Sweep Count 106/100
1 Frequency Sweep 1 Frequency Sweep
o T o " -
a .- *
; b | i
{ f 0
f Af |
1/ M d L4
e N L s A v
CF 8805 Wz 1001 prs 0 Mz, Span 20.0 MHz | | |CF 880.5 bz 1001 pes oMb/ Span 20.0 MHz
[2 Msrkeer Table

17:34:56 28.05.2022

17:35:08 28.05.2022

[ 1 677.183 MHz 1049 dBm 260 df [ 1 679.661 MHz 11.31 dBm ndd 260 df

n 1 B75.565 MHz 17.25 dBm ndB down BW 9.85 MHz n 1 675505 MHz 14.43 dBm ndl down BW 9.87 MHz

I 1 685415 MHz -16.00 dBn Q Fadtor 687 I 1 685415 MHz 1456 dbm Q Factos 689
o - ]

T
o

64QAM

256QAM

tiVie Spactrum

ultiView Spactrum
RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz

17:35:25 28.05.2022

17:36:01 28.05.2022

RefLevel 300008 Offset 1153 08 = REW 100KHz sa sat
- A 3008 SWT 101 ms ® VBW 300z Made Auto Swesp Count 100/100 [ = are 3008 SWT 101 ms ® VBW 300z Made Auto Sweep Count 100/100
1 Frequency Swesp < [ Freavency sweep
678 0620 Mz
» »
o — - o
; Ty e — PP R P IR
0. 0.
] T I
| ¥ | |
1 ;i 7 |
g { ] 1]
] h i |
A gty Lo [ \
s ™ A T N TG T e
g o] ALY v T P
& 805 Wi 001 prx G/ Span 20.0 Wiz || o7 880.5 we 001 prs o e/ Span 20.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 678.062 MHz 10.49 dBm ndb 26048 W 1 684316 MHz 649 dBm s 26048
n 1 675,665 Wiz 1292 dbm ndB down BW 968 MHz n 1 675,545 Wiz 1931 dbm el domn BW 985 MHz
n 1 585,355 MHz 1415 dbim QFador 700 n 1 B85.435 MHz 1858 dim @ Factor 692
P P
. ) T ey R w BRI

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

Vi

PI/2 BPSK

RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz

- Are 3008 SWT 107 ms = VBW 1MHz Mode Auto Sweep Count 100/100
. ‘ o S PRV MY, P B Y
0 ff ‘E
\ 1
| 3
o i
i L LT | AR T AP [ L e
e T swia SemovE
AT
[ 1 676.334 MHz 17.03 dBm ndB 26.0 dB
mn 1 673.007 MHz 11.04 dBm ndB down BYW 14.24 MHz
T2 1 687.243 MHz -9.86 dBm 0 Facior 475
=
FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

Reflove 3000 Ofset 115308 = REW 3001tz sa Reflove 3000 Ofset 115308 = REW 3001tz sa
- Art 3008 SWT 1.01 ms = VBW 1 MHz _Made Auto Sweep Count 100/100 | = Art 3006 SWT 1.01 ms = VBW 1 MHz _Made Auto Sweep Count 106/100
o e S LY. A o At Aoty TSI N SN N,
/ | \
o I | o T
i I
| |
J i L
[~ fo i i
W T, e Wi
et A gt i LoV L A Ty ol ot o M e 2o
e s 00 e/ Span 300 e | cFsB0 s M 001 s 1) Span 300 e
ST ST
[ 1 678.012 MHz 14.47 dBm nd8 6.0 dB [ 1 679.871 MHz 14.50 dBm nd8 26.0 dB
n 1 672.578 MHz 10.96 dBm ndB down BW 14.96 MHz n 1 673.037 MHz 11.41 dBm ndl down BW 14.96 MHz
I 1 687.933 MHz 1269 dBm Q Fadtor 453 I 1 687.993 MHz -12.07 dbm Q Factos 455
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz
101 ms = VBW 1 Mz Mode Auto Sweep

3008 SWT

seL
Count 106/108

LTPTR I, ¥

AR

W hay 2
d

(CF 6805 MHz. 1001 prs 0 MHz/ Span 40.0 Mz
[2 Marker Table

M 1 680,94 MHz 1612 dBm ndB 26.0 dB

m 1 670,63 MHz 1002 dBm nd8 down BW 18.66 MHz

12 1 689,291 MHz 861 dBm QFactor 365
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RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz
1.01 ms = VBW 1 Mz _Made Auto Sweep
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seamancas. FCC RADIO TEST REPORT

Report No. : FG222201C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.89 13.44 17.84
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.47 4.50 9.25 9.24 14.11 14.09 18.86 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.47 4.49 9.23 9.28 14.07 14.08 18.84 18.83
TEL : 886-3-327-3456 Page Number : An71-8 of 29
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seanran as. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep
d Bandwidth

Span 10.0 MHz

(CF 6805 MHz. 1001 prs 0 MHz/
[2 Marker Table
M 1 679.251 MHz 16.29 dBm Oce B 4.475786 208 MHz
m 1 678,248 65 MHz 13.07 dim Oce Bw Centroid 80,485 545 068 MHz
12 1 682,720 44 MHz 1147 d8m Oce B Freq Offset -13.450 932 268 kHz
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O
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seanran as. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn Offset 1153 08 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep
d Bandwidth

A

f s
(CF 6805 MHz. 1001 prs 0 MHz/ Span 20.0 MHz
[2 Marker Table

M 1 677.583 MHz 1487 dBm Occ Bw 8.890044 547 MHz

m 1 675,85 Mz 10.40 dim Oce Bw Centroid 80,395 023 248 MHz

12 1 684.74 MHz 1031 d8m Oce B Freq Offset 204,976 752042 kHz

17:34:11 28.05.2022

ey R S

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM
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= A SWT 1.0 ms = VEW 300kHz_ Made Auto Sweep
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- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep
d Bandwidth
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- an 3008 SWT 101 ms = VBW 300 iz
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[2 Marker Table [2 Marker Table

M 1 677.203 MHz 10.20 dBm Occ Bw 9.239939933 MHz M1 1 679.581 MHz 7.95 dBm Oce B 9.2860596 MHz
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seanran as. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum

RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz

3006 SWT  101ms = VBW 1 MHz Mode Auto weep
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seanran as. FCC RADIO TEST REPORT

Report No. : FG222201C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz
- an 3006 SWT  101ms = VBW 1 MHz Mode Auto weep
d Bandwidth

el 1A
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(CF 580 5 Mz 1001 pts 0 MHz/
[2 Marker Tabie

mi 1 677.423 MHz 15.90 dBm

n 1 6710705 MHz 1067 dim Oce B Centroid

n 1 6889114 MHz 12.08 d8m Oce B Freq Offset
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FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

16QAM

RefLevel 30,00 dBn Offset 1153 0B ® REW 300kHz

= A SWT 101 ms = VEW 1 MHz_Made Auto Sweep

ultiView Spactrum
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